

7084584730

**SUPERIOR
MANUFACTURING
GROUP****LABORATORY TEST REPORT****NOTRAX #830 SWITCHBOARD MATTING
Commercial Electrical Grade Matting**

<u>TEST</u>	<u>ASTM METHOD</u>	<u>RESULTS</u>	<u>REQUIREMENTS</u>
Proof Test Voltage	D178	OK	20,000 min.
Dielectric Breakdown Test	D149	OK	30,000 min.
Ozone Resistance	D1149 Method A	No Effect	No effect
Tensile Strength	D412	961	700 min.
Elongation	D412	278	250 min.
Tension Set	D412	0.48	0.50 max.
Moisture Absorption	D570	0.08	3.0 max.
Accelerated Aging	D573	99.1%	50% of original tensile Min.
Oil Resistance	D471	0.47%	4 max.

6/91

HATTIESBURG DIVISION
HIGHWAY 49 NORTH
P.O. BOX 16477
HATTIESBURG, MISSISSIPPI 39402
(601) 264-2782

CORPORATE OFFICE:
SUPERIOR MANUFACTURING GROUP, INC.
7171 WEST 65TH ST.
CHICAGO, ILLINOIS 60638-4695
(708) 458-4600
(800) 621-2802
FAX: (800) 322-7105

CALHOUN DIVISION
SOUTH INDUSTRIAL BLVD.
P.O. BOX 397
CALHOUN, GEORGIA 30701-0397
(404) 620-8283

NOTRAX®
FLOOR MATTING